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This test report may be reproduced in full only.
Test result presented in this test report is applicable to the representative sample only.
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il\\::*/_/ 3 THE AMERICAN ASSOCIATION FOR
NS LABORATORY ACCREDITATION

ACCREDITED LABORATORY
A2L A has accredited

SIEMIC LABORATORIES
San Jose, CA

for technical competence in the field of

Electrical Testing

This laboratory 15 accredited in accordance with the recognized International Standard ISO/TIEC 17025:2005 General
Reguirements for the Competence of Testing and Calibration Laborarories. This accreditation demonstrates technical

competence for a defined scope and the operation of a laboratory quality management system (refer io joint ISO-ILAC-IAF
Communigué dated 18 June 2005).

Presented this 11th day of July 2008.

Lt Mo

President J

For the Accreditation Council
Certificate Number 2742.01
Valid to September 30, 2010
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For the tests or types of tests to which this accreditation applies,
please refer to the laboratory™s Electncal Scope of Accraditation.
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SIEMIC ACREDITATION DETAILS:

THE AMERICAN ASSOCIATION FOR
LABORATORY ACCREDITATION

ACCREDITED PRODUCT CERTIFICATION BODY

A2LA has accredited

SIEMIC INC.
San Jose, CA

for technical competence as a

Product Certification Body

This product certification body is accredited in accordance with the recognized International Standard ISOTEC Guide
65:1996 General requirements for bodies operating product ceriification systems. This accreditation demonstrates technical
competence for a defined scope and the operation of a quality management system for a Telecommunications Certification
Body (TCB) meeting FCC (1U.S.). IDA (Smgapore) and IC (Canada) requirements.
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Presented this 0% day of January 2009,

iy

President

For the Accreditation Council
Certificate Number: 2742.02
Valid to: September 30, 2010

For the product certification schemes to which this accreditation applies,
please refer to the certification body’s Scope of Accreditation.
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SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

December 20, 2007

Registration Number: 783147

SIEMIC Laboratories
2206 Ringwood Avenue,
San Jose, CA 95131

Attention: Leslie Bai

Re: Measurement facility located at San Jose
3 & 10 meter site
Date of Renewal: December 20, 2007

Dear Sir or Madam:

Your request for renewal of the registration of the subject measurement facility has been received. The information
submitted has been placed in your file and the registration has been renewed. The name of your organization will
remain on the list of facilities whose measurement data will be accepted in conjunction with applications for
Certification under Parts 15 or 18 of the Commission's Rules. Please note that the file must be updated for any

changes made to the facility and the registration must be renewed at least every three years.

Measurement facilities that have indicated that they are available to the public to perform measurement services on
a fee basis may be found on the FCC website www.fec.gov under E-Filing, OET Equipment Authorization
Electronic Filing, Test Firms.

Sincerely,

Phyllis Parrish
Industry Analyst
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SIEMIC ACREDITATION DETAIL

May 23rd, 2008 OUR FILE: 46405-4842
Submission No: 126429

Siemic Inc.

2206 Ringwood Ave.

San Jose CA 95131

USA

Attention: Leslie Bai
Dear Si/Madame:

The Bureau has received your application for the registration / renewal of a 3/10m OATS. Be
advised that the information received was satisfactory to Industry Canada. The following number(s)
is now associated to the site(s) for which registration / renewal was sought (4842A-1). Please
reference the appropriate site number in the body of test reports containing measurements
performed on the site. In addition, please be informed that the Bureau is now utilizing a new site
numbering scheme in order to simplify the electronic filing process. Our goal is to reduce the
number of secondary codes associated to one particular company. The following changes have been
made to your record.

- Your primary code is: 4842
- The company number associated to the site(s) located at the above address is: 4842A

- The table below is a summary of the changes made to the unique site registration number(s):

New Site Obsolete Site Description of Site Expiry Date
Number Number (YYYY-MM-DD)
4842A-1 4842-1 3m Chamber 2010-05-23

Furthermore, to obtain or renew a unique site number, the applicant shall demonstrate that the site
has been accredited to ANSI C63.4-2003 or later. A scope of accreditation indicating the
accreditation by a recognized accreditation body to ANSI C63.4-2003 shall be accepted. Please
indicate in a letter the previous assigned site number if applicable and the type of site (example: 3
meter OATS or 3 meter chamber). If the test facility is not accredited to ANSI C63.4-2003 or later,
the test facility shall submit test data demonstrating full compliance with the ANSI standard. The
Bureau will evaluate the filing to determine if recognition shall be granted.

The frequency for re-validation of the test site and the information that is required to be filed or
retained by the testing party shall comply with the requirements established by the accrediting
organization. However, in all cases, test site re-validation shall occur on an interval not to exceed
two years. There is no fee or form associated with an OATS filing. OATS submissions are
encouraged to be submitted electronically to the Bureau using the following URL:
http://strategis.ic. ge.ca/epic/internet/inceb-bhst.nsf/en/h_1100052¢.html.

If you have any questions, you may contact the Bureau by e-mail at certification.bureau(@ic. ge.¢
Please reference our file and submission number above for all correspondence.

Yours smcerely,

c\"/”—‘-‘
SE— T
—_—

S. Proulx

Test & Measurement Specialist
Cerufication and Engineering Bureau
3701 Carhng Ave., Building 94
Onawa, Ontario K2H 852
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SIEMIC ACREDITATION DETAILS:

VEI

Vohmnbary Castral Councd for Ieriarnics
By lalormanion Techeology Koupamet
J:'III'.‘I.I. Bidg §-1-5 fizsbussi

Wrato—Hu Tebyn Jazan 105-0041
Tel+El-2-3575-3118
Fac+HI -5 55380157

B e oL =

Fabruary 12 . 2004

TO: SIEMIGC, INC.

Membership MO 2185

Wia confirmed your payment for annual membership fee and admis=aon fee. Thank
s wiry musch for your remittng.

Pleass find snclosed YWGCI documents. As admission fee and armissd mambsrship foe
werp confrmed, your campary registersd ag VEG] affical merbar.

Fram maw an, iU 18 pessbla far yous comparny 1o submit conformity serification report
ardand application far registration of measuremaent facilites.

Plaass find necessary foems for ywowr submession fram YOOI web-site.
WL OF B

Wihen you submit corformity werification report, please subret to Ms. Yake Inagaki /
inagakifvooiorjp and appbcation for registration of measuremaent facilities, please
submit to Mr. Masaru Denda © denda®ecoror

Ther address. phorne and fax rumber are absolutly same as [ Please refer address
mficated an top Aght-hand comer of this page

I you hawe any cther gquestions regarding membership, fesal free 1o contact me,
Thank you wery much.

Hast Hegards,

Waako Hori (Ms.)
L |
horTwori.orip

Enclosura

1 i S SRR B RS O BT
Trom-tidl AWERERESI-I-6 4T EiTa T (u0aEik] Al Tel03-287511 00 Faac 8- 5512051
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SIEMIC ACREDITATION DETAILS:

Certificate

This is e cestily than the
Chanlity Management System
of

g' SIEMIC , Inc.

2106 Ringpwosd Avenime
San Jose, California 25131 U.S.A

has been aumhonizsed w cary o Japan Spoecificd Radio Equiipment test by
order and under supervision of RF Technolbogies Co., Lid. acconding to
Notification Mo 88 of Rodio Law

An sasessmeni of the Inboesory was conducsed acconding 10 the “Procedurs and
Comditions for Appoimtments of 2, 40H2 Rand Low povesr dats commmamications syslom
thn Hlustooth and Wireless AN st with references to - ISOVTEC | T02S
by an BF Technologics Co., L&l mklitor.

Audit Report No. MRFOSO927

L, R - /L{f

- —_— ol 7o i

Karuvaki Sarashing Akt i
President

&

RKF Techndog s Ca., Ll BF Techonbogoes Un Lk,

Issued [Dake

Analat Dhede
Chotodber Sth, 200ES

Seplember 27, 205

[his Cemificate is valid wmil September 26™ 2006 or next schedube auwdit,

mn: 0 Reginered Centificotbon Ekody
HF 'l'ﬂ:lj:n.:‘r'lng'hﬂ f:“.. Ll
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SIEMIC ACREDITATION DETAILS:

Al 8 7] 3 x| A A
Certificate

of Designiated Testing Labewoatory

HAAWE N,  KROD3IZ

R EETL NESLEEELE 2 B2

i Mearme af Lo ) (Fharely (ibronon £ Cotiiorion Teofrologe Ch, Jidl
=2 2 : A7)E o] M4 RoibF ofmle] H136-1
fAddrese] CLF-T, Amin, Fibb-ap Seorea Kamgga-il Ko

2206 Hingwood Avenue San Jose, CA, USA,

Agiel 9 W§ : HA(Teleccommanication Part)
(Aren & Categoryt -4 (Radio Communication Part)
# A} MOEMT) @ w5 =) A ¥
Al (EMS) : o) 3= 4 2§
A 7l sk (Safety)
A5 FpH(SAR)

# FIFE AR EA7]7) A E ] T A D] Fel A -
gl FRFLA7|7|A§7|Rez 24 ).
This is to ceriyy dhwx
the above mentiomnsd nboraioey s desigraated
s the testing labormtory in accondonoe with
the Megulmions on Desigradion of Testing Lobosrmiory |
fow Irgformrestton and Commardoation Foguiprmet.

20053 (Vear) 7TH(Mowh]l 59l

A sp A F &

INrector Creneral of Rodio Resecroh e
Ministry of Information amnd Corrmrmariooation
Republic of Kovea
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Lr— e LINITED STATES DEFARTRIENT DOF COMNERCE
= - Platiconal Insticuts of Gtasderds and Technology
P a o Gaihwrsbarg Maryland 20653

Ajpril 17, 2006

M. Leshie Bai

SIEMIEC Lakswmlories
2206 Rimgwood SAvenue
San Jose, CA B5]3]

gt Wlr. B

| am plessed Bo inform voo that your Inborbory has bean recognized by the Minisstry & Il ol anid
Commwmication's Radio Research Labormiory (RHL ) ssder the Asle Preifle Economic Cooperatson

[ APECY Miutunl Recognitios Arramgement (MEAL  Your lsboraiory |= mvw designaiod i netasn
Conformity Assessiment Hody (CAB) umder Appendix B, Fhase 1 Prooedures, of the ATEC Tel MELA.
The peines informaion aboul Vo i L B desIgnaRinn is 48 Tl o

CAHR Mame: SIEMIC Labsraioris

[dentificotion Mo US0160

Scope:

—i'f'ﬂ" e == = - El:tnlll.n.h Daie of Resognilion
Electro Magnetic Interferonce L. REL MNptsg Mo, 2005-82 Tachnical April 135, ZIHE
Feguerements for Electromapmete: Enlerliomnog
1 Ammex BKM-221, BRRL Motice Mo, 2005- 151

Conformily Assessmen Proceduns ffar I
= Electromagnetic Interlerence |
Elzzere Magnetic Susceptibility I HEL Motsee Moo J005-130 Technical April 15, 20

Reguiremenis for Eleciromnagnetic
Suscepribilng
2 Anney | -TIRMN-6 ] DOp-8-T, 4-3, -4-4, 4.3,
-, -8, —4-111L REL Moisia P, SU3-152
Conformity Assessment Procedom for
| Elaziroiningnetic Suiscepishilicy

W mnay sabmil s data ro RRIL o verify tha the egaipiment 1o be Inporied inso Kaores satisles e
s licable requirements, The designation of wour organizatiem will remaan in foree & ong s s
secreditmion for the designated scope remains valid and comply wilh the dessgnation requirementa

Thes mamees ol all mecogmized CARs will be posted om the MNIST webalic s bitpefAs sist. govi'em. I you
hve sy poestions plesse contoct Mr. Jogindar (Joe) Dhillon o (34015 9755521, 'We sppreciaie your
cromtinued intervsl m oaer sndernalicoesl con iy pasesesl scineiies

Skmcerely,

g NP Ao

Lxasd F, Abdesman
Geroup Leader, Standonds © pordination and Conlormity Jroup

e, Jusgeiar Daillces NH
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SIEMIC ACREDITATION DETAILS:

T

SN

LB UNITED STATES DEPARTMENT OF COMMERCE
e Platimnal Iestizute o Brandards and Techmology

w =
"'..UI:#.I'"I [stharshuny, Masiang 20885

Belay 3, JIHIG

%Wir, Leslie Bai

SIEMIC Labaraiories
206 Flipgwood MAvere
San Jose, CA 95131

ez bAr. Had:

| s pleased 1o infarm vow that your Inborasory has been recognized by the Chimsse Toipei's
Huaneau of Standunds, Metrology, ardd Inspection (BSMT) under fhe Asia Pacifie Economis
Coppemtion | AFPEC) Mutunl Recognition Arrmngement (MRAL Your labomiary is nos
designatad to act a3 g Conformily Assesamenl Body (CAB) under Appendic B, Phase 1
Procsdures, of the APEC Tel MEA. You moy submit et daga to BEMI 1o verify that the
exjuipment io be imported inse Chinese Tadpei sulssfies Lhe npplicehle requitements. The
desipnation of your erganizeiion will remain in force as lony o 1= mecreditation for e
desigrated seope remmalns valld snd complly with the designstion requirements. The pertines
desigmatican mEormation 3 as Collows

- BEMI] rumber SLIIN-E-T130R BMu=t be applied o the pest reporis)

- LS ldentification Mo LSRG

- Bpope of Desiganison: CMNE 15438

= Authorized signatary Wi, Leslie Haid

e names of all recopgnized CABs will be posbad on the MIET website m bitpoiisnisigovinem

[T ¥ou have any questions. phease conloet Me. Dhi llon @ 301-975-5521, We appreciale yous
comMimued interest inoowr indernationol conformity asssSament ociryiies

Sineerely,
Lo S et —

Pvid F, Alderman
|:ir|'-l.||1 Lender, Sinmndnrds Coordination and Canlormoty Lirouap

e Jopinidar [hilkon

NIIST
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s UPITED STATES DEPAATMENT OF COMMERCE
= — ] Maciormal nschures ol Standards and Technobogy
F Gatrsvalary, Masgand ECE38

Auxgusi B 20Kl &

Folir. Leslie Han
SIEMIC Laboratorkss
I K ||||'|_|,|..||.|_.,_| AveEnue

Sin fos= CA 95131
Dhear Blir. B

I nm plezsed o inform you thot STEMIC Loboratones has been recopnized by the Chinese
Taipei’s Maotions] Communications Commission (SO0 ander the Asia Pacifb: Ecosamic
Cpoperailon for Telscommunicaiions and Information, Mutunl Recopniltion Asmmgeisst (APEC
Tl BMRLAY Your laborsiory s sow desagnaded to act 2= o Conformity Assessmen Body (CAR]
under Appendix B, Pliase | Procedures, of the APEC Tel MEA

WVau may submneit tes datn o MOC 1o verd I that e equdpenest to b imporied imo Chinese
lmipei sotiedies their applicable requirements using the following pubdilines

= Your laborasory's aesigned 6-digil U5, &lemtification mumber @ LS0I6E You bl d
reference this number in your correspondence
The scope of desigantbon |5 limised vo LFSHEE, Your designation will remain in focee s
long os voor sooneditmbon nemalng valid for the scope of desipnation.

If vama hove amy guestions please contact Mr. Jogimedar DEillen vin enuil ot dhillon@Enis.gay or
vig fie s 301 -975-54 14, The nomes of all recopndeed laboratarics will Be posted aon the WIS
websile ot hitpofis.nise goyimm. We appreciabe yoor cantimied ngensst in oar imtematisal
comfvemily assesaiment aotivities

Sincerely.

et i S S

Davidd F. A ldermun
Ciroup Leaders, Siondprds Coordination smd Confiemity Gonoup

oCT Jagindar [Fhillon

NIST
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SIEMIC ACREDITATION DETAIL

=
S
fffﬁ\‘\ Laboratorio Valentin V. Rivero

SCaRIIETI

WECHIE T A Maxwo DF 8 18 de oclubre de I006

LESLIE Bal

DIRECTOR OF CERTWICATION
SIEMIC LABORATORIES, INC,
ACCESSMG GLOBAL MARKETS
FREEBEEMNTE

En conBasatiin 8 iy egoriio o fecha & g sophieenbing o8l &% &0 cuse, b= comenda
e eshamos muy InlEraEsdss en su inlencidn da drmar un AcuRica o
Reconocimi=nia Mulun, para o cual adjumia & sl SacTila encontara =& Acuemds o
Hioma mgles ¥ 5paE"0l prefennoo o= os cuales = poo SeE FreEvsats ¥ En su ceso
COMEQiaa, para gue 5 &fa o acusrdo . pader Srmada para mandarn con ks
i o wisckes: e i peem 50 wisio bueno y asl podar ey gk auerdo

ApmNRchy B SSCID DAMNE Mencionans gue nueshn nbermediano Qesior s&nd ia
Bmpress faabel o M=o 5 A de W, ampress que e colaborass dursyi= mucha
IsTipn con nosonos & 0 sladcrsds a |a evahisciaon de = corformidad 4 gus cusnia
o amplia expenences en B2 gestora de la cardficac &0 ca cumplrreenls cor Monmmas
Dficisies Maxcanas da produchs &0 Aldeaisa

Mg dasnido da usiad enviEandake un cordisl 2slide y espersnda sus comentanos al
Acuerds QuUE NoS Oousa

AlEN R
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SIEMIC ACREDITATION DETAILS:

OFTA | e R elephone WS ; (B52) 2061 6320
E | Ot emmme FaxMo Eam ; LB52) 2E3E 5004

® B R E-mal el 20 July 2005

bdr. Leslie Bai

Diirecios of Certification,
SIEMIC Labormiborics
220 Ringgwosd A venue
Ban Jose, Califormia 95131
LISA

[Dgar br. Bai,
Application of Recopnised Testing Ageney (RTA)

Refeming your submissson of 28 fune 200 m relation to the application of
RTA, | am plessed so mnform sou that OFTA bas appoimed SIEMIC Labormiones

(SIEMIC) as a Recognized Testing Agency (RTA)

Please node that, wnder the Hong Kong Telecommumications Egaipeent
Evaluation and Certifiation (HETEC) Scheme, SIEMIC s authorized 1o comdissy
evalustion tests on  celecammuni catiomns equipment  agansl e Tollowing HEKTA
specifications ;

VR
1001, 1002, 1004, 1006, 1007, 1008
1000, 1ELS, 10l
10T, TG, NEET, 1020
1030, 1031, 1032, 1033, 1034, 1035, 1000
1041, 1042, 1043, 1045, 1047, 1048
i a] |

Wou are requesied 1o refer to and comply Wil the code of pracice and
padelines for RTA os given in the fomsation Mote OFTA 1411 "Reanpnised Teting
Agency (RTA) for Comchicing Evalmbion Test of Telecommunications Equipment™,
which can be downlosded from OFTA'= hompags at
hitps ey, o . poy b becdinformatione noles. himl,

I vou Fave amy quiaries, phessse do not hesilate (o conlact me,

Yours sincerely,

e,
(K K Sin}

for Direcior-Oeneal
of Telecommunications

Orifice of the Telecommunicatons Sutharity hiEpoiswnw. Ot o hi
ZAIF Wa Cheng Hawie 213 Owean's Roed East  ¥Wan Chal Hong Kong

LU B

R T S 2 0 AR O 20 TR
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The purpose of this test programmed was to demonstrate compliance of the HID Global Corp., model:RFMOD against
the current Stipulated Standards. Gambro RF Module have demonstrated compliance with the FCC 15.225 2008 & RSS-
210 Issue 7 : 2007.

HID Global Corp. is the applicant and claimed manufacturer of this tested product. For the detailed description of this
product, please refer to the Gambro RF Module User Manual submitted as another Exhibit to this application.

The equipment under test radio operating frequency is 13.56 MHz.

The test has demonstrated that this unit complies with stipulated standards.

EUT Information

EQT . The RFMODis an inductive proximity card reader intended to be used in access control systems,
Description parking systems and other applications using RFID readers. It is capable of reading 13.56 MHz
inductive tags.
Model No * RFMOD
Serial No -~ NIA
Input Power - 5VDC

Classification
Per Stipulated : RFID Reader
Test Standard
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Purpose

Compliance testing of Gambro RF Module RFMOD with stipulated standard

Applicant / Client GAMBRO DASCO S.p.A.
GAMBRO DASCO S.p.A.
Manufacturer Via Modenese,66

Medolla, Modena 41036 Italy

Laboratory performing the tests

SIEMIC Laboratories

Test report reference number

SL08102903-HID-026R2 (15.225 & RSS-210) Rev1.0

Date EUT received

11 November 2008

Standard applied

47 CFR 815.225: 2008 & RSS 210 Issue 7: 2007

Dates of test (from - to)

17-21 November 2008

No of Units: 1
Equipment Category: DXX
Trade Name: Gambro RF Module
Model : RFMOD
RF Operating Frequency (ies) 13.56 MHz (RFID)
Number of Channels : 1
Modulation : AM Modulation
FCCID: XD3-RFMOD
ICID: 8313A-RFMOD
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NONE
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The product was tested in accordance with the following specifications. All testing has been performed according
to below product classification:

RFID Reader
Test Results Summary
Test Standard
Description Pass / Fail
47 CFR Part 15.225: 2008 RSS 210 Issue 7: 2007
15.203 Antenna Requirement Pass
15.207(a) RSS Gen(7.2.2) Conducted Emissions Voltage Pass
15.225(a) RSS210(A2.6) Limit in the band of 13.553 — 13.567 MHz Pass
Limit in the band of 13.410 — 13.553 MHz and
15.225(h) RSS210(A2.6) 13,567 - 13.710 MHz Pass
Limit in the band of 13.110 — 13.410 MHz and
15.225(c) RSS210(A2.6) 13.710 - 14.010 MHz Pass
15.225(d), 15.209 RSS210(A2.6) Limit outside the band of 13.110 - 14.010 MHz Pass
15.225(e) RSS210(A2.6) Frequency Stability Pass
RSS-210(5.9.1) Occupied Bandwidth Pass
ANSI C63.4: 2003/ RSS-Gen Issue 2: 2007
PS: All measurement uncertainties are not taken into consideration for all presented test result.




Serial# SL08102903-HID-026R2 (15.225 & RSS-210) Rev1.0

Issue Date 30 April 2009
Page 21 of 39
Www.siemic.com

arbats
GAMBRO DASCO S.p.A.

Model : RFMOD
To FCC 15.225 2008, RSS-210 Issue 7 : 2007

5.1 Antenna Requirement

Requirement(s): 47 CFR 815.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:

a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.
c) Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna is

employed with the device.

The RFID antenna is integral to the main board permanently to the device which meets the requirement. (See

1)
Internal photographs submitted as another Exhibit)
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5.2 Conducted Emissions Voltage

Requirement(s): 47 CFR §15.207

Requirement:

Conducted limit (dBpV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
Procedures:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR

and Average detectors, are reported. All other emissions were relatively insignificant.

A"-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is £3.5dB.

N

4, Environmental Conditions Temperature 28°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : November 17-21 2008
Tested By : Choon Sian Ooi

Results: Pass




SIEMIC, INC.

8 Beowseing global marksts .
v Title: RF Test Report of GAMBRO DASCO S.p.A. Serial# SL08102903-HID-026R2 (15.225 & RSS-210) Rev1.0

Model : RFMOD Issue Date 30 April 2009
FCC 15.225 2008, RSS-210 Issue 7 : 2007 Page 230f 39
www.siemic.com

AC Line

)
| S I|||'r 1|||| L s |“. "l.,-. .
. I,

i L J, r'u,,u"lll:lﬁ thqlll,furw;wﬂ
r‘i LT h'fl”l‘\"‘klﬂbulm

Arnplitude( dBuv)

-10, - — I . —

Freguency (MHz)

10.00

Quasi-Peak Limit Average Limit

Phase Line Plot at 120Vac, 60Hz

Frequency VQP Clqss: B Pass Margin Avg Cla}ssf B Pass Margin
(MH2) alue Limit / : Value Limit / :
(dBpV) (dB) 1] (dB) (dBuv) (dB) 1] (dB)

13.56 39.72 60.00 PASS | -20.28 37.11 50.00 PASS -12.89 Phase
219 30.36 56.00 PASS | -25.64 25.03 46.00 PASS -20.97 Phase
25.06 35.50 60.00 PASS | -24.50 3271 50.00 PASS -17.29 Phase
0.23 32.28 62.42 PASS | -30.14 26.53 52.42 PASS -25.89 Phase
1.89 24.69 56.00 PASS | -31.31 18.32 46.00 PASS -27.68 Phase
24.88 26.39 60.00 PASS | -33.61 21.53 50.00 PASS -28.47 Phase
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Frequency (MHz)

Quasi-Peak Limit

Average Limit

Neutral Line Plot at 120Vac, 60Hz

Frequenc (0] Class B Margin Avg Class B Pass
(I\c/]IHz) y Value Limit Value Limit /
(dBpv) (dB) (dB) (dBpv) (dB) Fail
25.06 41.80 60.00 PASS -18.20 39.50 50.00 PASS -10.50 Neutral
13.56 38.38 60.00 PASS -21.62 35.68 50.00 PASS -14.32 Neutral
2.21 30.18 56.00 PASS -25.82 19.84 46.00 PASS -26.16 Neutral
1.88 28.96 56.00 PASS -27.04 24.16 46.00 PASS -21.84 Neutral
1.58 25.54 56.00 PASS -30.46 18.50 46.00 PASS -27.50 Neutral
24.68 29.61 60.00 PASS -30.39 24.01 50.00 PASS -25.99 Neutral
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5.3 Radiated Emission < 30MHz (9kHz - 30MHz, H-Field)

Requirement(s): 47 CFR §15.225 & RSS-210 (A2.6)
Procedures: For < 30MHz, Radiated emissions were measured according to ANSI C63.4. The EUT was
set to transmit at the highest output power. The EUT was set 10 meter away from the
measuring antenna. The loop antenna was positioned 1 meter above the ground from the
centre of the loop. The measuring bandwidth was set to 10 kHz. (Note: During testing the

receive antenna was rotated about its axis to maximize the emission from the EUT.)

The limit is converted from microvolt/meter to decibel microvolt/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF (dB) + Cable Loss(dB) —
Distance Correction Factor

Temperature: 28 °C

Tested by: Choon Sian Ooi

Results: Pass

Relative humidity: 50 %

Pressure: 1019 mbar

Test Date: November 17-21 2008

Loop Antenna Positioned at O degrees, Azimuth 0 degrees with RFID activated

Raw Ant Ant Cable Pre Am Distance | Corrected | Limits Part
Frequency | Amplitude | Measure Hei Ht Factc.)r Loss Gain P Correction Amplitude | 15.209 & Margin
@ 10m g Factor @ 30m Part 15.225
(MHz) (dBuv/m) | (Avg/QP) (m) (dB) (dB) (dBm) (dB) (dBuV/im) | (dBuV/m) | (dBuV/m)
13.56 36.4 Peak 2 35.4 0.3 27.2 19.08 25.82 84 -58.18
27.12 19.2 Peak 15 34.2 0.3 27.2 19.08 7.42 29.54 -22.12
Table 1
Loop Antenna Positioned at 90 degrees, Azimuth 90 degrees with RFID activated
Raw Distance | Corrected | Limits Part
Frequency | Amplitude | Measure Héimﬁ t Fg\(?ttér ?_22': Prg:i\rr:]p Correction | Amplitude | 15.209 & Margin
@ 10m 9 Factor @ 30m Part 15.225
(MHz) (dBuv/m) | (Avg/QP) (m) (dB) (dB) (dBm) (dB) (dBuV/im) | (dBuV/m) | (dBuV/m)
13.56 33.41 Peak 2 35.4 0.3 27.2 19.08 22.83 84 -61.17
27.12 18.95 Peak 15 34.2 0.3 27.2 19.08 7.17 29.54 -22.37
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5.4 Radiated Emissions > 30 MHz (30MHz - 1 GHz, E-Field)

Requirement(s): 47 CFR 815.209; 47 CFR §15.225(d) & RSS-210 (A2.6)

Procedures: For > 30MHz, Radiated emissions were measured according to ANSI C63.4. The EUT was
set to transmit at the highest output power. The EUT was set 10 meter away from the
measuring antenna. The Log periodic antenna was positioned 1 meter above the ground
from the centre of the antenna. The measuring bandwidth was set to 120 kHz. (Note: During
testing the receive antenna was raise from 1~4 meters to maximize the emission from the
EUT.)

The limit is converted from microvolt/meter to decibel microvolt/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF (dB) + Cable Loss(dB) —
Distance Correction Factor

Temperature: 28 °C Relative humidity: 50 % Pressure: 1019 mbar

Tested by: Choon Sian Ooi Test Date: November 17-21 2008

Results: Pass
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Ant.

Frequency QP Azimuth Height Ant. Polarity Limit @10m Margin
(MHz) (dBuV/im) (Degrees) (HIV) ‘ (dBuV/im) (dBuV/m)
162.74 29.80 260.00 160.00 H 33.04 -3.24
54.20 26.17 351.00 114.00 V 29.54 -3.37
40.69 25.78 68.00 154.00 H 29.54 -3.76
189.86 28.57 219.00 169.00 V 33.04 -4.47
298.33 29.90 115.00 176.00 H 35.54 -5.64
67.78 22.90 359.00 101.00 H 29.54 -6.64
203.38 25.78 303.00 222.00 H 33.04 -7.26
311.83 27.57 40.00 118.00 H 35.54 -7.97
81.36 20.86 40.00 106.00 V 29.54 -8.68
406.82 25.18 307.00 106.00 H 35.54 -10.36
244.10 24.98 280.00 238.00 H 35.54 -10.56
325.39 22.09 295.00 101.00 V 35.54 -13.45
149.19 18.61 194.00 122.00 V 33.04 -14.43
176.29 18.28 96.00 347.00 H 33.04 -14.76
135.61 15.43 216.00 164.00 V 33.04 -17.61
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5.5 Frequency Stability

Requirement(s): 47 CFR 8§15.225(e) & RSS-210 (A2.6)

Procedures: Frequency Stability was measured according to 47 CFR 82.1055. Measurement was taken
with spectrum analyzer. The spectrum analyzer bandwidth and span was set to read in

hertz. A voltmeter was used to monitor when varying the voltage.

Limit: £0.01% of 13.56 MHz = 1356 Hz

Temperature: 28 °C Relative humidity: 50 % Pressure: 1019 mbar

Tested by: Choon Sian Ooi Test Date: November 17-21 2008

Results: Pass

Frequency Stability versus Temperature: The Frequency tolerance of the carrier signal shall be
maintained within £ 0.01% of the operating frequency over a temperature variation of -20°C to +50°C at
normal supply voltage.

Reference Frequency: 13.56098 MHz at -20°C and +50°C

Temperature Measured Freq. Freq. Drift Freq. Deviation )
(°C) (MHz) (Hz) (Limit: 0.01%) Pass/Fall
50 13.56095 -30 <0.01 Pass
40 13.56095 30 <0.01 Pass
30 13.56097 -10 <0.01 Pass
20 Reference
10 13.56100 20 <0.01 Pass

0 13.56102 40 <0.01 Pass
-10 13.56095 -30 <0.01 Pass
-20 13.56091 -70 <0.01 Pass

Table 10

Frequency Stability versus Input Voltage: The Frequency tolerance of the carrier signal shall be
maintained within £ 0.01%, the frequency of the transmitter was measured at 85% and at 115% of the rated
power supply voltage at 20°C environmental temperature.

Carrier Frequency: 13.56098 MHz at 20°C at 5VDC

Measured
Voltage +15% of Measured Freq. Freq. Drift Freq. Deviation )
nomina' L PaSS/Fa”
(MHz) (Hz) (Limit: 0.01%)
(DC)
5.75 13.56097 10 <0.01 Pass
4.25 13.56095 30 <0.01 Pass

Table 11
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5.6 Occupied Bandwidth

Requirement(s): RSS-210 (5.9.1)

Procedures:  Occupied Bandwidth was measured according to RSS-210 (5.9.1). Measurement was taken
with spectrum analyzer. The spectrum analyzer bandwidth and span was set to read in

hertz.
Temperature: 28 °C Relative humidity: 50 % Pressure: 1019 mbar
Tested by: Choon Sian Ooi Test Date: November 17-21 2008
Results: Pass
Plots: 99% bandwidth
ATTEM 18dB <"MKR -4.58dE
RL -38.8dBEn 18dB.” 6.88kHz

* I
s —— M

CEMTER 13.56137MH= 5PAN 28.88kH=
*EBH 1.8kHz *=UBH 1.8kHz SHP 288n=
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Plots: 20dB bandwidth

ATTEN 1ade < MKR ade
FL —38.8dBn 1adB.” 4.83kH=z

T A il

CENTER 13.96137MH= S5PAN 28.88kH=
#*REBEH 1.8kH=z *UBH 1.8kH=z SHP 288n=



SIEMIC, INC.
Beomseng ghobal markets
Title: RF Test Report of GAMBRO DASCO S.p.A. Serial# SL08102903-HID-026R2 (15.225 & RSS-210) Rev1.0
Model : RFMOD Issue Date 30 April 2009
To FCC 15.225 2008, RSS-210 Issue 7 : 2007 Page 310f 39

www.siemic.com

| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

e 0de SELE: alibration Due
Conducted Emissions
R & S Receiver ESIB 40 100179 04/25/2009
R&S LISN ESH2-75 861741/013 04/27/2009
CHASE LISN MN2050B 1018 04/26/2009
Radiated Emissions
R & S Receiver ESIB 40 100179 04/25/2009
Sunol Sciences, Inc. antenna (30MHz~2GHz) JB1 A030702 01/04/2009
ETS-Lingren Loop Antenna 6512 00049120 05/13/2009
DMM Fluke 73l 05/01/2009
Variac KRM AEEC-2090 See Note
Environment Chamber Test Equity 1007H 01/24/2009

Note: Functional Verification
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| Annex A.ii. CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard
on top of a 1.5m x 1m x 0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q2/50uH EUT LISN, connected to
filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4. All other supporting equipments were powered separately from another main supply.

Test Method

The EUT was switched on and allowed to warm up to its normal operating condition.

A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required
frequency range using an EMI test receiver.

High peaks, relative to the limit line, were then selected.
The EMI test receiver was then tuned to the selected frequencies and the necessary measurements
made with a receiver bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements

were made; while for CISPR/EN tests, both Quasi-peak and Average measurements were made.

Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A. iii RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 100kHz — 1GHz to 10t Harmonic , was done in order to minimise radiated
emissions testing time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,

using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from

the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while

observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred; clock

Lrequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS) at 10m
istance.

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
EUT& e 3m Chamber & 10m OATS N /
Support Units
PP —¢—E 5
Turn Table
/
SOCJ w
= !

Ground Plane

Test Receiver
\ |
[ |
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution bandwidth
respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the

highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range
from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum

analyzer. Vary the antenna position again and record the highest value as a final reading.
5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.




SIEMIC, INC.

L ghotal markets
Title: RF Tes rtof GAMBRO DASCO S.p.A. Serial# SL08102903-HID-026R2 (15.225 & RSS-210) Rev1.0

Model : RFMOD Issue Date 30 April 2009
To FCC 15.225 2008, RSS-210 Issue 7 : 2007 Page 350f39
www.siemic.com

Annex B. SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description . Cable Description
(Including Brand Name) AN e SEE] MU0 5Ey (List Length, Type & Purpose)

NOTE: No special supporting equipment are used or needed during testing to achieve compliance.
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Block Configuration Diagram for Radiated Emission

LISN 1
, LISN 1,
120V@60Hz, 120V@60Hz

Power Input |’1 Power Input

A 4
DC Power
Supply

EUT

<«—Wooden table, 80cm above
ground plane

10 Meter

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

LISN 1, LISN 1
120V@60Hz, 120V@60Hz,
Power Input Power Input

Y

AC/DC

Power

v v Adaptor

EUT

<4—ooden table, 80cm above
ground plane
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| Annex B i. EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was controlled by itself.

Others Testing The EUT was controlled by itself.
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Please see attachment



